	TEST CERTIFICATE]-		
This is to certify that the nom inspe	inated size and quality of cted and tested with follo	the following wing results.	SLR product h	as beer	Ċ	E		
Customer Sold To: HES NZ Ltd 3 Heb Place Takanini. Auckland. NZ					Page	1		
Order:	Test Standard:			EN1677				
Invoice:	47729	Certificate No:		72548				
Material: G100		Works Reference No.			24/004870-007			
Date:	11/01/2025	Batch :		24-4 Blue				
Brand	SLR	Colour:						
Item		Quantity (pcs)	Test Quantity (pcs)		rking Load it (ton) / L	Standa Breaka (ton) / E	ge Force	Fact Breakage Force (ton) / BF
R1008 EYE GRAB HOOK 26-10		10	1		26.5T	106T		106.17T
R1008 EYE GRAB HOOK 32-10		6	1		40T	160T		160.23T
R1009 CLEVIS GRAB HOOK 32-10		8	1	40T		160T		160.4T
R1005 EYE SAFETY HOOK 32-10		6	1		40T	160T		160.28T
R1006 CLEVIS SAFETY HOOK 26-10		10	1		26.5T	106T		106.2T
1006 CLEVIS SAFETY HOOK 32-10		6	1		40T	106T		160.19T

42 Clements Avenue Bundoora Vic Aust Bundoora Victoria 3083 Australia Phone + 61 3 94667840

